
AB3114

ADDER GYM TO PYTHON CROSS 
TRAINER CONVERSION KIT





Contents

Section Page

Assembly . . . . . . . . . . . . . . 4

Protect the environment by not disposing of this product with household waste.



Assembly

Open Tube Trim
( 50X45mm)  1PC

Pre-installed

Left VKR
1PC

Right VKR
1PC

VKR Handle Tube
2PCS

Step Arm L & R
2PCS

VKR Backrest Cushion
1PC

VKR Arm Cushion
2PCS

Handle Grip
4PCS

M10X70mm Hex Bolt
2PCS

VKR Support Frame
1PC

M10X75mm Hex Bolt
2PCS

M10 Washer
10PCS

Washer ( 25X 8)
4PCS

M8 Washer
12PCS

M10 Nylon Nut
4PCS

94

90

95

91

96

92

9793

98 99 101

106

102

107103

108

104

109 110 111 112

113 114

30X60mm Square End
Plug 2PCS

VKR Arm Trim
( 38X￠26mm) 2PCS

Bumper
2PCS

Step Arm Bushing
4PCS

Footplate
2PCS

Bolt Cap
4PCS

Locking T Knob
2PCS

Cylinder Bracket
2PCS

M8X65mm Hex Bolt
2PCS

M8X55mm Hex Bolt
4PCS

M8X40mm Hex Bolt
2PCS

M8X16mm Hex Bolt
6PCS

M6X40mm Bolt
4PCS

M6 Washer
4PCS

Washer (￠ ￠ ￠￠40X 8)
2PCS

M8 Nylon Nut
2PCS

Cylinder
2PCS

M10X20mm Hex Bolt
2PCS

100

105

115 116 117

118 119 120 121

Pre-installed Pre-installed

Pre-installed

Pre-installed

Pre-installed
2PCS

8988

Arm Cushion Support
1PC

Arm  Cushion
1PC

122

￠

￠

1PC

123

Adjuster Knob

Page 4



Assembly

1. Remove 50 Square End Plug, install Open Tube Trim (M50 x 45mm) 
    (107).
2. Attach the Arm Cushion (95) to the Arm Cushion Support (94), 
    using two M8 x 16mm Hex Bolts (114) and two M8 Washers (117).
3. Insert the Arm Cushion Support (94) and Adjust Knob (123) into Leg 
    Extension Frame, using one one Adjuster Knob.

8.

107

94114

114117 117 95

59

123

5

Page 5



Assembly

1. Attach the VKR Support Frame (89) to the Rear Upright Frame and Back 
    Base Frame, using two M10 x 70mm Hex Bolts (109), four M10 Washers 
    (116) and two M10 Nylon Nuts (121).
2. Attach two Footplates (104) to each Step Arm L & R (90), using four 
    M6 x 40mm Bolts (115) and four M6 Washers (120). Attach two Bumpers 
    (101) to the Step Arms L & R (90).
3. Fit the two assembled Step Arms L & R (90) to the Rear Upright Frame, 
    using two     M8 x 16mm Hex Bolts (114), two¢25 x¢8 Washers (119) 
    and two Bolt Caps (106).
4. Attach the two Cylinders (102) to the Rear Upright Frame, using two 
    M8 x 16mm Hex Bolts (114), two¢25 x¢Washers (119) and two Bolt 
    Caps (106).
5. Attach a Cylinder Bracket (88) to each of the Step Arms L & R (90), using 
    two    ¢40 x 8 Washers (118) and two Nuts (105).
6. Attach the two Cylinders (94) to the Cylinder Brackets (88), using two 
    M8 x 40mm Hex Bolts (113), four M8 Washers (117) and two M8 Nylon 
    Nuts (122).

9.

90

90

89 102

102

104

104

105

105

101

101

106

106

106

106

88

88

118

118

119

119

119

119

109

109

1163

116

116

12

12

3

116

114

114

114

114

113

113

115115

115115

120120

120
120

117

117

117

117
122

122

121

121

Page 6



Assembly

1. Attach the Right & Left VKR (91&92) to the Rear Upright Frame, using 
    two M10 x 75mm Hex Bolts (108), four M10 Washers (116) and two 
    M10 Nylon Nuts (121).
2. Remove two M10 x 20mm Hex Bolts (110) and two M10 Washers (116) 
    from VKR Handle Tubes (93).
3. Attach the two VKR Handle Tubes (93) to the Right & Left VKR (91&92), 
    using two M10 x 20mm Hex Bolts (110) and two M10 Washers (116).
4. Attach the VKR Backrest Cushion (96) to the Rear Upright Frame, using 
    two M8 x 65mm Hex Bolts (111) and two M8 Washers (117).
5. Attach the VKR Arm Cushion (97) to the Right & Left VKR (91&92), 
    using four M8 x 55mm Hex Bolts (112) and four M8 Washers (117).

10.

Rear Upright Frame

91

93

9293

97

97

96
110

110

116

116

108

116

116
121

121

112

117

117

117

117

117

112

112

112

111

111

Page 7



Assembly

Page 8



Assembly

Rear Upright Frame

Back Base Frame

94

88

88

89

90

90

91

9293

93

94

94

95

97

97
96

98

98

98

9899

99

100

100

101

101

103

103

103

104

104

105

105
106

106

106

106

107

108

109

109

110

110

111

111

112

112

112

113

113

114

114

114

114

114
114 115

115

115

116

116

116

116

116

116

116

116

117
117

117
117

117117

117

117

117

117

118

118

119

119

119

119

120

120

121

121

121

121

122

122

Page 9



Note

Page 10



Assembly

PART No.  DESCRIPTION QTY

MASTER PARTS & ACCESSORY LIST

2
1
2
1

88 Cylinder Bracket . . . . . . . . . . . . . . . . . . . . . . . . . . . 
89 VKR Support Frame . . . . . . . . . . . . . . . . . . . . . . . . . 
90 Step Arm (L & R) . . . . . . . . . . . . . . . . . . . . . . . . . . .
91 Right VKR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1
2
1
1
1
2
4
2

2
2
4
2
2
4
1
2
2
2
2
4
2
6
4
10
12
2
4
4
4
2

92 Left VKR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
93 VKR Handle Tube . . . . . . . . . . . . . . . . . . . . . . . . . . . 
94 Arm Cushion Support . . . . . . . . . . . . . . . . . . . . . . . 
95 Arm  Cushion . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
96 VKR Backrest Cushion . . . . . . . . . . . . . . . . . . . . . . .
97 VKR Arm Cushion . . . . . . . . . . . . . . . . . . . . . . . . . .
98 Handle Grip . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
99 30 x 60mm Square End Plug . . . . . . . . . . . . . . . . . .

101 Bumper . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
2100 VKR Arm Trim . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 

102 Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
103 Step Arm Bushing . . . . . . . . . . . . . . . . . . . . . . . . . .
104 Footplate . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
105 Locking T Knob . . . . . . . . . . . . . . . . . . . . . . . . . . . .
106 Bolt Cap . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
107 Open Tube Trim . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
108 M10 x 75mm Hex Bolt . . . . . . . . . . . . . . . . . . . . . . 
109 M10 x 70mm Hex Bolt . . . . . . . . . . . . . . . . . . . . . . 
110 M10 x 20mm Hex Bolt . . . . . . . . . . . . . . . . . . . . . . 
111 M8 x 65mm Hex Bolt . . . . . . . . . . . . . . . . . . . . . . . 

114 M8 x 16mm Hex Bolt . . . . . . . . . . . . . . . . . . . . . . . 
113 M8 x 40mm Hex Bolt . . . . . . . . . . . . . . . . . . . . . . . .

115 M6 x 40mm Bolt . . . . . . . . . . . . . . . . . . . . . . . . . . .
116 M10 Washer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
117 M8 Washer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 

120 M6 Washer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
121 M10 Nylon Nut . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
122 M8 Nylon Nut . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1123 Adjust Knob . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

112 M8 x 55mm Hex Bolt . . . . . . . . . . . . . . . . . . . . . . . 

118 Washer (¢40 x¢8) . . . . . . . . . . . . . . . . . . . . . . . .
119 Washer (¢25 x¢8) . . . . . . . . . . . . . . . . . . . . . . . .

Some of the above accessories
are pre-fitted to the master
component. They may not be
supplied separately

Note

Page 11



Beny Sports Co. UK Ltd.
Unit 8 Riparian Way,
The Crossings Business Park,
Cross Hills,
West Yorkshire
BD20 7BW

CUSTOMER SUPPORT

 Open from 9.00am to 4.30pm from Monday to Friday

Tel: FREEPHONE (in the UK) 0800 3 101 202 
or 
+44 (0) 1535 637711 (outside the UK)             

E-mail: support@benysports.co.uk

Website: www.benysports.co.uk




